MOUNT KIT PERSONAL PLOW
Ford Sport Trac 2007 - 31243

Parts List October 1, 2006
Lit. No. 29393, Rev. 00

31243 Mount Kit

Item Part Qty Description Item Part Qty Description
1 29378 1 Mount Plate — DS 5 28043 4 3/8-16 x 1-1/4 Hex Cap Screw G5
2 29380 1  Mount Plate — PS with Handle
3 29382 1 Pushbeam ns 29384 1 BoltBag 31243
4 21316 2 1/2-13 x 1-1/4 Hex Cap Screw G5
with Handle

29384 Bolt Bag 31243

10 90210 8 1/2-13 x 1-1/2 Hex Cap Screw G5 13 91333 4  3/8-16 Hex Locknut GB
11 90572 2 1/2 Hardened Flat Washer 14 90315 4  3/8 Flat Washer
12 91335 10 1/2-13 Hex Locknut GB

ns = not shown G = Grade
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